
BC Cancer Protocol Summary (Patient Version) UGUNMPENZ  Page 1 of 3                                                                
Developed: 01 June 2021 
Revised:  

 

 
For the Patient: UGUNMPENZ 
 
Therapy for Non-Metastatic Castration Resistant Prostate 
Cancer Using Enzalutamide (XTANDI®) 
 

 
U = Undesignated (requires Compassionate Access 
Program (CAP) approval) 
GU = GenitoUrinary  
NM = Non-Metastatic 
P =  Prostate 
ENZ = ENZalutamide 

 
ABOUT THIS MEDICATION 
 
What are these drugs used for?  
 Enzalutamide is used to treat prostate cancer that has spread to other parts of the 

body and that does not respond to other hormonal therapy.  
How do these drugs work? 
 Enzalutamide is an oral medication that blocks the effect of testosterone and reduces 

tumor size. 
 
TREATMENT SUMMARY 
 
How are these drugs given? 
 Enzalutamide is given as a capsule by mouth. 
 The starting dose is 160 mg by mouth once daily. A cycle of this medication is 4 

weeks and you will go through multiple cycles depending on your response to 
treatment and/or side effects experienced.  

 Doses may be reduced depending on side effects experienced.  
 Enzalutamide can be taken with food or on an empty stomach. 
 The capsules must be swallowed whole, do not chew or crush the capsules. 
 If you miss a dose, take it as soon as you can if it is within 12 hours of the missed 

dose. If it is more than 12 hours since your missed dose, skip the missed dose and 
go back to your usual dosing times. Do not double the dose.  

 
What will happen when I get my drugs? 
 Blood tests and blood pressure measurements may be taken regularly during 

treatment. The dose of your medication may be changed based on your blood tests 
and/or other side effects.  

 It is recommended that you monitor your blood pressure daily and keep a journal of 
the results to give to your physician.  
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SIDE EFFECTS AND WHAT TO DO ABOUT THEM 
 
Your doctor will review the risks of treatment and possible side effects with you before 
starting treatment.  
 
Side effects for enzalutamide are listed in the following table in the order in which they 
may occur. Tips to help manage the side effects are included.  

SIDE EFFECTS MANAGEMENT 
Nausea does not usually occur with 
enzalutamide. 

 

Diarrhea may sometimes occur. If diarrhea is a problem: 
• Drink plenty of fluids. 
• Eat and drink often in small amounts. 
• Avoid high fibre foods  

Hot flashes (sudden sweating and 
feelings of warmth) sometimes occur 
when you first start taking enzalutamide. 
This usually improves as your body 
adjusts to enzalutamide. 

If hot flashes are troublesome: 
• Take your enzalutamide at bedtime. 
• If night sweats interfere with sleep, try 

taking enzalutamide in the morning. 
• Some people find it helpful to avoid 

alcohol, spicy food, and caffeine (coffee, 
tea, colas, chocolate). 

• Follow a regular exercise program. 
• Try staying in a cool environment. 
• Wear layers so that if you do experience 

a hot flash, the outer layers may be 
removed. 

• Ask your doctor for more advice if your 
hot flashes continue to bother you.  
There may be medications available. 

Headache may sometimes occur. Take acetaminophen (e.g., TYLENOL®) 
every 4-6 hours if needed, to a maximum 
of 4 g (4000 mg) per day.  

Back, muscle, or joint pain may 
sometimes occur.  

You may take acetaminophen (e.g., 
TYLENOL®) every 4-6 hours to a 
maximum of 4 g (4000 mg) per day or 
ibuprofen (e.g., ADVIL®) for mild to 
moderate pain. Tell your doctor if the pain 
interferes with your activity.  

Swelling of hands, feet, or lower legs may 
sometimes occur if your body retains extra 
fluid. 

If swelling is a problem: 
• Elevate your feet when sitting. 
• Avoid tight clothing. 

Tiredness and lack of energy may 
sometimes occur. 

Do not drive a car or operate machinery if 
you are feeling tired. 
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INSTUCTIONS FOR THE PATIENT: 

SEE YOUR DOCTOR OR GET EMERGENCY HELP IMMEDIATELY IF YOU HAVE: 
 Signs of a heart rhythm problem such as fast or uneven heartbeat, dizziness, or 

fainting. 
 Seizures or loss of consciousness. 

SEE YOUR DOCTOR AS SOON AS POSSIBLE (DURING OFFICE HOURS) IF YOU 
HAVE: 
 Signs of liver problems such as yellow eyes or skin, white or clay-coloured stools. 
 Signs of kidney problems such as lower back or side pain, swelling of feet or lower 

legs, or pink or red urine. 
 
If you experience symptoms or changes in your body that have not been  
described above but worry you, or if any symptoms are severe, contact 
_____________________ at telephone number______________________ 
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